1669 - 1669L

BOLENS TRACTOR 16HP

a
G

G-1

Page 1



MODELS 1669 & 1669L

_REF. PART o Qry. REF. PART - ' - Qry.

NO. NO. DESCRIPTION REQ. ~ NO. NO. . DESCRIPTION - _ REQ.
1 1747834 Seat.. . it 1 29 1758913 . FenderDecalL.H....... e 1
2 . 1734115BOW Seat’ Support et 1 30 - 1750290 Instr.Decal ... .. oo, 1
3 e 1100256 - Flat Washer. 3/8 . 4 31 ~ 1758912 Instr. Panel Decal (1669L) e 1
4 1734269 . Ad]ustlng Knob e e 2 T 1758911 Instr. Panel Decal(1669) ......... 1
5 1733960 SPANG i e e e 1 32 1186329 FI. Lock Screw 5/16-18x3/4 ...... 2
6. ]/735125‘ Nut and Washer .......... e A .33 1756362 L.H. Hood Decal ....... e 1
7. e 1186229 CNUE1/4-20. 00 e 1 34 1756361 R.H. Hood Decal . :....... e 1
8 ° 1100241 ‘Flat' Washer 1/4 ............. wee 1 35 o 1107382 Flat Washer 5/16...... I N
9 /1734515 ActuatorBracket....... PO 36 1758804BDG Grille Screen ...... i e e s A

1116107 - Locknut 5/16-18"..,." RUUT Y- S 37\ 1736399 Flange Locknut ....... e 4
1185418 Flat Washer 7/32................ 6 38 ¢ 1100799 Hex Hd. Screw'5/16-18 x 1-1/2 . 4.
1100646 HexiScreéw 3/8-16x1............ ‘1 .39 1726932 Trim oo T 1
o[ 1106362 ©  '‘CoMerPin 3/32x1/2 ........... .1 40 1725615 . ReMlector ...................... .2,
11734214, SCrew 5/16-18x 1 .....ivevunn... 1 41 1186393 Flange Locknut 3/8-16 .......... 4
1735265 - ‘Swivel Block....... e el 2 42 1736565BDG FootRestL.H. .................. 1
\1748081" ‘Lense............... e 1 - 43 1186345 F1. Screw 348-16 x 3/4 e, 6

"3186067 Carriage Bolt 1/4-20x 1/2 ....... 1 44 1736340 PivOl................. e © 4
86130 Carriage Bolt 3/8-16 x 1+1/4 ..... 1 45 . 1728072,  PushNut......... e P
19 | 1748574BOW Fender Assembly .............. L1 46 1746139 RootRestPad ......... e o2
20--7 1736566BDG FootRestR.H........... S .1 47 - 1728772 - Pop Rivet 3/16x 1/2. e 2
.21 1748080 . Light Cluster Housing ........:.. 1 48 1727126 Clip...... e Liimihe o2
22 11741454  Self Thd. Screw 10-16 x 3/4....... 2 49 1727127 Latch ......o..ooi.e e 2
23 . 174966650W Hood and Grille. .... e e P 50 1734524BDG Tunnel Assembly B /1
24 1756360 GrilleDecal.......ccoooeeevs ... 1 51 1739688 - Thrd. Form Screw 5/16-18 x 5/8 2
.25 1186332  FI. LocCk Screw 5/16—18 x 1- 1/4 2 52 1757308 Instruction Decal ... .,,,,'.f.',./. ...... 1
26 - 1186391 FY. Locknut 5/16-18 ........ 7 . NI 1735223 - Spray Paint (White) : ‘
27 1736341 PivotRed........ et 1 NI 1736796 -Spray Paint (Dark Green) -
28 - 1758914 Fender DecalRH. .............. 1 ' / '

- .

° Common HardﬂarePurchase Locally. (Grade 5
.. where apphcéble)\\ .
N // 5



’

o

BOLENS 16 HP TRACTOR

re

S N

\

. . . R ) - . o ) . . . ) -
\ ...|.|...cll|l.v....\...llll.lll._ﬁ|..||._..||..ll|l \ ..\. : %



- MODELS 1669 & 1669L .
R v L -
 REF. | PART .. 7 m f. QTy. - REF. PART -~ © - QTY.
" NO. ’ NO. - DESCRAIPTION = .. “REQ. NO. NO. ~  DESCRIPTION REQ.
1 1747804 ‘Wheel, Steermg...'.-..;-.-'-": ..... i 1 3_7 R 1'733441' Gear Steermg ...... MR I
2 1185279 Pin, ROIl 1/4 x 2-1/4... ... ....... 1 . 38 1185649 'Ring, Retaining’............ e 1
3 1708012 ' Washer, Flat....,.....]‘....'. ..... "AR. 39 1758909 Throttle Control ...... U S 1
4 1723994 - Bearing, Steering .....\......... 1 40" 1713361 - " Joint, Ball ..... B S TTRLRRTNL.
5 17487788DG Frame Assembly, LH. -1 41, 1738490  Spacer .~.............. i 2
6 . 1742085BDG Brace \........oiveeveeeeeeannnn - 4o 42° 1170152 . Nut, Hex Lock:1/2-20" e 4
7 1186345.  Screw.Fl Lock 3/8-16x3/4 ..... 28 43 172649  Rod, Steering....... e AR 1
8 ©/1186393 ' Nut, Flange Lock-3/8-16......... 21 .. 44 ® 1186247 Hex Nut'1/2-20 ......... e 2
9 0121898 - Thrust Washer............ e 4 ' 45 1731689 .  Arm Assembly, Steering,........ 1
10 '17345558DG, Support, Seat................ ... 1. 48 1743946 Axle Assembly, Front.....I...... 1
11 1186347 . Fi.Screw 3/8-16x1.......7..0.. 1 47 - 1113527 Rétaining Ring..... e - T
12 1748704BDG Panel Ass'y., Instr........ U © 1 .48 1185319  Bearing, Bronze ..... EREEERREE 2
13 - 1731956 ¢ .. Hodk,Cable ................ ... 1 49 1736206 . Spindie Assembly L.H. Wheel . 1
14 ¢ 1100256 Washer, Flat-3/8 .. ............ 2 50 ® 1110547 Key, Woodruff-3/16x 1-1/8....... 1
15 « 1110108 - “Nut, Lock-3/8-16....... e .~ 1.7 51 1186480 _RollPin5/16% 1-1/4.......:..... 2
16 | 17564438DG; Support Assembly. Battery & Gas . 52 . 1726495 Rod, Tié_.....; ....... e 1
T TAnK e 1 53 e 1186247 Nut, Hex-1/2:20........... il 2
17 ' 1748826BOG Frame Assembly R.H., ............ 1~ 54 1738561BDG Support Assembly, Axle ......... 1
18 17306928DG DoublefgRear: ;... .... U 2 55 e 1732078:.° Screw, Hex Hd. Cap 5/8-11 o
19 6__ 1115815 - Machine Scréw No. 10-24 x 5/8 4 ' o (Special) .........c. 000 i eaans 1
20 1724698 DrawBar.....:......... . 1 56 e 1110112 Nut, Hex-5/8-11................. 1
21 * 1100055 : Screw, Hex Hd-1/2- 13% 1-1/4. 2 . 57., 1739738 -  Spindle AssemtnyR H. Wheel A
22 o 1100245 - Washer, Lock-1/2 ....... S .. 6 5B 1746622BDG, COVEr ...........t...coo... i S
23 - 11727898 U BOR. e I fe.... 2 59 1708550 ©  Thrust Washer-----‘
24 . 1726679 Hub, Wheel .. ... P e 2 60 1185616 " Bearing, Bail with Seal
-25."" 11708599 Spacer .............. P 2 61 1715789 Wheel Assembly
26 o 1120390 Nut, Hex-3/4-10. . ............... 3 62 1732927 Tire, 16 x 6.50-8
27 1724718 Wheel Assembly ............... .2 .63 1721252 Chp.ovveee e, e o
28 " 1718086 VAIVE . et et "4 64 1735572 Frame Support...... ..
.29 : 1733081 Tife, 23x8.50-12................ 2 65 1744444 Cap,Dust.............. B 2
.30 0101085  Bolt, Hubi.......iiuiii.lL. .. 10 66 1185985  KepsNutNo.10-24-............ 4
.31 1749895 Arm Ass'y, Steering ............. ' 17 67 1732620 . Choke Control...:............. o1
32. 1733707  Spacer, Tubular....:............ .1 68 1758907 Steering Shaft Ass'y............. 0,
,33 1185846  Bushing, Flange™,.............. 1 69 1738413 ROINPIN e o 1
34 . 1740753  Bracket, Steer'm.g Support : 1 70 1736159 Bevel Pinion Gear.....i ..... a1
35 1185976 - Fitting, Greas€'Thd. Forming .... - 5 - - 71 1185035 Flange Bearing ............... o2
36 1733442  Washér, Shim......... eeeee.i. AR T2 1737118 Knob............ T
B o o . .73 1760059  Plate, Stop ..............i...l A,

e Common HardWare-Purchase Locally (Grade 5 -
- where applicable)

.



N
~ “Torqueto
30/35 ft.1bs

) \, '. . v 4
‘for breakdown



S ‘ ;\.' " MODELS 1669 & 1669L
R S _
* -~ REF.. PART ST QTY. . 'REF.” PART _ e : 4 Qry.
-7 NO. " NO: -~ 'DESCRIPTION REG. * NO.  NO. DESCRIPTION REQ.
1 1186309 Fl. Screw 1/4- 20'x'3/4'........._..- 1 .42 1734780 . Clutch Retainer........,...... oo 1
. 2 1758121BDG Engine Support (RH front LH T 1740344 . Heat Shield Gasket.............. 1
o0 TeTrordar) Ll - 1756843 Decal, Belt Adjustment .......... 1
3 '1758191BDG Heat Shield ...7 ... c..vvee... 1 1734935 Indicator Cap”..........0........ 2
. 4 1186389 . FLNUt1/4-200...........co.inn. 1 1708125 Pin, Clevis . .« ..o..vvenn., code. 4 -
5 1806648 "|pring, Extension . ..... e AT 1758743 - . Manifold, Filter ... ezl 1
26 1186391 Fiange Nut, 5/16- 1B ... 8. 1726661 " Spring Extepsion .........L .. ... 1
7 '1758173BDG Englne Support....... PR, 1 e 11003507 CotterPin1/8x1 ............... 2.
.87 1727918BDG Strap.........veeeieiiiinnnn.. 1 ©' 1107386  Washer, Flat5/8 ..... FUTOUTR 2"
9 e 11857712". Screw, Hex Hd. Thd Cumng No. : 1186393 Nut, Flange Lock 3/8-16 .......... 7
L 10-24x1/2 ,..... e T 8 1721921 ‘Coupling, Special :........:..... 1
10 1757213 Tank Rétainer .....7............ 1. 1186350 Screw, Fl. Lock 3/6-16 x 1-3/4.... 3
11 1750687 = . Clamp, HOS€. "\ civeeivennennns 2 . 1186393 . Nut, Flange Lock 3/8-16 ......... 6
12 1186327  Screw FI5/16-18'x 1/2........... 4 . 55, 1726660 . Pulley,ldler .................... 2
. 413 1727491 "Filter Fuel ........... A 1 '*. 1100049 Screw, Hex. Hd. ‘Gap 3/8- 16x2- .
. C* 14 1758908 . - Line, Fuel ..... e 1. R V- S 4
- .15 1758178 -. Screen.......... e 1 57| 1186047 . Washer, Flat 3/8 1D x 1-3/6 OD ... 8
L 1723474 Clamp, HOSe. .. v "1 '59[. 1724896  Mount, Isolator ......... ey 4
. 17w 1718029 - Valve, ShutOff................ o1 60| e 1107383 Washer, Flat3/8 ............. “ui 5
C ok //18 1746503 Fan L e | - 61 1113527 ng. Retammg 4. 0 .2
’ 19 1758910 Engine. Extension ............... 1 - 62 1742723 N T "1
- 20 = 1758186 . Drive Shaft Assembly .......... o1 +63° e 1734398 . Nut, Lockr1/4-20. ................. 1
21 71186334 ~  Flange Lock Screw 5/16 18x 1- _ 64 1738569 . ' Idler Arm Assembly ............. 1.
B e PETTI 4 65 1742725 . Idler ArmiAssembly .........5... 1
. 22 1737419 Sq. Hd. Set_Screw_....,...,...'....'.'. 2, .. 66 1736481BDG Supp/on Idle'r...‘.............;.. 1-
I 23 o 1100807 Hex Screw 1/4-20X2........ 1 67 © 1735112 - Knob Ad]ustrng T I
2401733398 ' Nut, Hex. Lock, 3/8-16........... 4 68 1185885 - Woodruff Key 3/16&5/8...’..,..5 R
- 25  1875711: © Screw, Hex Hd.M6-1.0 .......... 7 69 1100256 ~ FlatWasher3/8....... ......... 2
¢~ 26 1108842 - -Sq.Key 1/4x3/4........0 00 u... 1. - 70 1748758 Gas Cap..... e 1
27 1751507:>.:  Deflector ....... e A 71 - 1749484. _ Fuel Tank (rncludes Ref 70) ...... 1
28 1759159 .. Support, Front.................. 1 72 1789146 . OilFilter..........% ot e 1
29 1758207 =Muffler ..o o il 1 73 1758382 | Tube, Insulating - .......oo.en... 1
730 © 1758805BDG Guard'.............. i 1- 74" 1758175 P e 1.
L. .31 1759147 Hex Hd. Scréw M6-1.0x 50 ...... 2 - .75 .1758174 Tube, Drain.......000% . eeun.s. 1
" 320 1860204 Screw Hex hd. M6-1.0x 20, .. .... 1. 76 1745688  Cap,Pipe.................. .... 1.
< < Engine, 16 HP, Brlg.gs & Stratton 77  1758169BDG Support,Rear.....7........:.....2
o : © 303447 L 1 78 ° 1186331 Screw, F1.5/16-18x 1 ...... s 4
-34,9 1100241 . Washer, Lock. 1/4 ............... 4 79 41758172BDG Shield, Heat Assy..,..'...'....'.-...'-1
- 35 1735531 CableTie. .. uueiueeeeinenanns, 2. ° 80 s 1100808 Screw Hex Hd: 5/16-18 x S
. 36 . 1723478 HitchPin....7. ............. s 4 R A e 2
© 37 11100276 Key, Woodruff 1/4-7/8 ........... 1 81 e 1100242 . ‘Washer, Lock 5/16‘...... .......... 2
38, 1741572/  Clutch/Brake, Elect ............. 1, 82 . 1752912 " Elbow-90°.. .. ............ DU
.39 1186345 - Screw, Fl. Lock 3/8-16 x 5/4 ... .. 8 83 1186347 - Screw, Fi. 3/8- 16 ) U 4
. ©'40 e 1100009 . -Screw, Hex Hd., 3/8-24x1 ....... 1 84 - 1103959 - -Washer, Flat 174 ........ PR 4
41 e 1100243 - - JWasher Lock3/8 ..t 1 ' : .
.o Common Hardware Purchase Locally. (Grade 5: ) "Common Hardware - Purchase Locally (Grade 5
" ' where applucable) S vl _ where applrcable) i : .
Ce E A ' G-6 .



-

BOLENS 16 HP TRACTOR’




T ~ MODELS 1669 & 1669L

REF. . PART s, T . QTY..  REF. ~ PART . b Lo QTyY.
NO.  NO. .- ' DESCRIPTION .- REQ. . NO.- - 'NO. - DESCRIPTION "~ REQ. -

- \l — — - = ' _

1 o 1186347 { Screw, Hex Hd FIange Lock3/8- . ° 35 1722957 Spacer ...... e .

. o . 16x Ve T 2, 36 1747513~ Rod, Brake Control e 1

2 e 1186345. ‘\_-Screw Hex Hd. Flange Lock 3/8- - '“_{37 1747507 . Block\anot ......... O 1

_ 16x3/4 ........ e e 6 - 38 e 1186259 Nut, Hex3/8—16....-...:..._..w.... 2

3+ 1118808 | Ring,Retainer ...........o..... 1 39 1747497 . Spacer.................. 1
4 1185802 | Bearmg Flanged................ 4 40 "~ « 1747495 .Brake Rod...... B .

5 17470608DG Bracket, Trans, Support ,,,,,,, SR (o a 1732147, Pin, Driy’e’ Lock ........... T2

6 @ 1186393. ' Nut, Hex Flange Lock 3/8-16.. .+. B -.,\4_2 1720612  Spring, Extension.......... \ 1
7 1732361 . / Brake Ass'y, Mechanical . ........ 1 "43 11733398 - Locknut|3/8-16 ‘ 1

.8 1729373 | Disc Assembly, Brake ........... 1 . 44 / |1722151 Arm, Speed Control .. ......ie 1
. 9 * 1100350 / Cotter Pin 1/8x1 ... iiwl... 1 % 45/ 1734563 Pin, Controlit...... R

10 * 1100805 Screw Hex Hd. Cap 1/4- 20x3/4 - 46 ~11118802 -~ ~Ring, Retalmng ..... [P L2
11 1186389 :Nut, Hex FI. Lock 1/4-2D..... .. 2 47 e 1?20699 Block C‘UShIOH ..... e Lo 10
12 1186348 FI. Screw.3/8416 x 1-1/4 s, ..o - Bk Key, Woodruff .. ... ... e 1

~ 13- e 1100346 Pin, Cotter 3/32x3/4........ L5 T _ Washer; ,’Flat1/2 CNi e

" 14 & 1107382 '  Washer, Flat5/16 ............... 3 -+ 50 *{1110110 Lock Nut1/2-13...............0 1

15 1185232 ©  RolkPin'....... i L1 51+ "1185732 . Ring, Retaining :......... Yeadeee

16 /1738447 Control DiSC ASSY +....overnnn.- 1. 52 9720529 . Washer, Thrust .............. e 1

17 - /1,7384_63‘ Thd, Cut Screw 12- 24x 1/2 .2 53 - 1720523  Arm, Neutrallzer ............ heo 2
18, | 1738462 ¢ “BIGEAC CIUCh . ..o ev s 1. 547720361 WasherJThryst T e 20
19- 1705108, Flat Washer 5/16................ 1 _ 55 _ 1720928 Spring, Extension ............... 2

20 1,186230 Hex Nut5/16-18 ......... el .1 .56 1720706 Bearin .................... 001

21+ 1728213 - Plate, Neutral..............5... 1., 67 1746136 Pedal ssy,\Brake o

22 . 1737019 - Bracket, Brake Shaft ............ 1. 58 1725518  Pad,P¥al...................0.. 1
23 1729445 Support Ass'y Neutral Plate...... 1,.. ¢ 59~ 1120209 _ Pin, Roll 3/16x 34 ......... \ 1"
24 © 1703052  WasheEFlat ...............eeen. 1. 60 1715301 Thrust Washer--'.-.-..--.-_---'-¢--‘--AR-
25 1732369 Spacer, Tubular. .... e e 1 .61 1705108 Washer|............... ezl 1

26 e 1107383 . Washer, Flat3/8 ....... o 3 62 1186246 -  Nut Hex 7/16-20...... PRSI R

.27 e 1110108. ' “Nut, Hex'Lock 3/8....... i 163 -17263528Dq, Lock, Brake L...... TSRS U

28 . 1721612 Rod End..‘.....:;..:... __________ i. . 64 1734553 . an..’..'...*.' ........ e \1
29 ' 1749966 “Rod, Speed Control ............. 1 .85 1726640 . SprmgIExtenﬁsnon ....... SR R I

30 . 1748372BDG Brake Return ....... DU 66 * 1186247 = Hex Nut 1/2-20 .. oouel e 1

. 81 . 1748584 Brake Arm Assembly ..' ..... S 67  1754597BDG Foot Pedal...\..«.; ............. "I
32 1751848 Swivel:...... e e 1 68 1751775 Woodruff Key, 1/4x3/4 ..... w1
33 1744856 ' ' Shaft Assembly. Speed Control 1 69 1747496BDG Ext. Br: ke Arm e Y 1 .

34 1747508 . Arm Assembly...;..; ........... .1 - 70 ° 1747494  Sleevel.:... S ST )
P S R .‘ 71 1110107 ~LockNut5/16[-18 i1

S ‘ o ’ . OCommon Hardware-Purchase Locally (Grades /
g A . where apphcable) b |

-G-8 . .



BOLENS 16 HP TRACTOR

nasrinngidin

“:‘ﬂll.

—

SR 'MODEL 1669L"

CYLINDE R ASSEMBLY .

'G-9

Mo
il S S / N
- REF.  PART - QTY.- REF. "* PABT o . QTy.
NO. - NO. . ' DESGRIPTION REQ. NO. NO. . DESCRIPTION - REQ.
1 .1734624BDG GrP.eneennnn.. PERI ... 1 21 " 1747509BDG Cylinder Assembly. Hydraullc .
2 1749014 Lever, Lift ... ......covevnann... 1 I (Incl. Ref. No. 30 thru 39) ...l 1
'3 1749653 ClevisPin ........coovciim .t 1 22 1185739 Elbow, 909 . ... ... 0. i 1
4 . 1732471 ClAMP. e e eie s deien e 2 . 28 1747512 Pin, Cyl. Rod ...t vuinenisens oo
5 ° 1115815 Screw, Phil Hd 10-24 x 5/8 ... .. . 2. .24 1113527 Ring, Retalmng ................... v
. 6 1186313° Screw, Fl: Loc 1/4—20x1 1/4.... - 2° 25: 1724703 ° Pin, CylL Anchor . ...vveeeninn.. 1
7 . 1118554 Ring, Retaining .. . vieeuvye.. .. 2 26 , 1708012 - Washer, Flat3/4 ............... L1
'8 1185728 . . BUShING...........cceiieiin.. 2 27 1185816 ‘WaSher......:.........ce....... AR
9" 1751199 Valve...... S S 1 .28 1185902  Elbow45° .7....... P U 2
. . 31751209 Seal Repair Kit............. . 29. 1185985 Nut, Keps10-24...........,;..... 2
10 1186389 Nut, Fi. Lock 174-20 ......... c.. 2307 1186017  © O-Ring...l. el L2
“11 - 1185018 - Link, Lever ...........0......... ~ 1 - 31, 1186018 -, Ring,'BackUp . ..........c...... .3
12 o 1185850  Pin, Cotter, 5/64 X 3/4 ... ......: 1. 32 - 1729388 / Tube. Assembly, Hyrautic ,
13 1118808  Retaining RiNg............... iee.f2 /- Cylinder ..... RO -1
14 1185737  Elbow, 90°...... P 1. 33 1105620 |/  Plug, Pipe (Plastic):............: AR
15 1717563 Connectqr..-...._-.-..'...,..-‘.. ....... -1 34 1747043 / . Rod Assembly Hydraulic Cylinder 1
- 16 1733692 Assembly, HOS€. ...\ v evnnnn. 10 35 11187351 .Ring- Internal Retaining ......... 1
17 . 1719179 Hose Assembly, Cylinder ........ 1. 36 1185266 Seal, Oil .......... e cen 1
18, 1751197.-  Shaft‘Assembly, Lift.. .......... 137 1186019 . - Ring, Back Up ....i.. ¥iiieess 1
19 -1735531 " Tie,Cable .....i....ooeuiiiinn. 4 38 1177395 O-Ring......... e R
20 1185903 vElbow, 45° ....................... 1 .39 17245‘11 Head, Cyllnder ....... N T 1
o Common Hardware,- Purchase Locally. (Grade 5 / ‘ B ©
where app1|cable) '



MODEL 1669

L
. '//'/'/", :
/;//.,: 1///,
L g
o N
v s
::r 7
- :' ’, ok
4 .
@/ N8
REF.. ,PART =~ . Lo ToaTy.
'NO." "NO. "DESCRIPTION ™. ' REQ.
11719267 GFip oo PUTICO P T
S 2. 1714644 7 Plunger.............. Lt T
© 3 1T13075 - Spring ............. e FUPUETRS B
4 . 1755854 _Handle, Lift........ PR iU
-5 1186391 'Whiz Locknut, 5/16-18 ......... 2
-6, 1118554  Retaining Ring ................ 2 ) '
: 77 1186345 ~Screw, Fl. Lock, 3/8-16 x 3/4 2
' , 8. 1185728, - Flange Bearing .. 2
.9 1734262 ~  Quadrant ...... sl 1
10 1755853 - Bracket .i........o.niiiiiienn, b
~11 1186329 . Screw, Fl. Lock, 5/16-18 x:3/4 2
»12 - 1186393 Flange Locknut, 3/8-16 ......... 2
13 1734147 - Shaft Lift ...l DU B
. 1471100279 - Key, Woodruff, 174 x % ......... 1. o
15. 1185816 . ." Washer, Flat 1 o ¥....AR -
o Common Hardware Purchase Locellv (Grade 5
where appllcable) :

| G‘-‘f 1'0 |



BOLENS 16 HP TRACTOR _

G-11"



. MODELS 1669 & 1669L
v 4 P ’
. B : ‘ . -
' REF. . PART : - QTY. " REF. - PAHT o QTy.
NO.  NO.: - DESCRIPTION REQ NO. NO. . pESCRIPTIbN REQ.
. /_ . . . ; . " : ' s
1 1726450 ‘Filter .."....... e 1 32 1733684 Screw Flange 5/1*6-18 X 4. 00 ..... 4
2 1734345 Mériifold Filter ...:............ ¢ 1 . 33 1800338 Shim... . ... . o e, AR
3 1734354 «Tube Assembly Return........ .1 34 1729497 ° Spacer, Tubular..-...‘...,......‘.‘.. 1
4 1751198 - Tube Assembly, Pump to Valve . 35 1185730 Race, Thrust......... EY -
C (1669L) . ... 1 . 3. 1185729 Bearing, Thrust .......... e <2
1734144 Tube AssemBly, Pump to Fllter . 37 - 1727637 Bearing, Needle... . ......... e 4
.. (1669)......0..... ST 1 38 1747062 Axle, RH. /.. oL, e 1
5 1743861 © Transmission, Hydrostatuc veivwe. 1 -39 1100281 . Key, Woodrutf . ..... T 2
6 1185737 " Elbow90° ....... ...ttt 2 - 40 1186010  Bearing, Needle...".......... .. 2
7 e 1100770 Screw, Hex Hd. Cap 3/8- 16xé 41 1186002 ' 'Race, Thrust....:...... iae.. 4
L : 34 ... e 4. 42 1729258 .  Gear Assembly, Cluster ......... 1
8 e 1100243 Washer, Lock 3/8 ... 21 43 . 1185882 " Seal,Oil... ... 0 0. e 1
9 1186464 Connector.. .. .... PP e 1 44 1187731 Bearmg. Needle. R -1
10 1729264 ~ Tube Assembly Suction......... 1 45 | 1724079 Gear—......... ...l 1
11 1724390 EIbOW, 90° ....oievvnininnns 1 45 . 11002786 ‘Key, Woodiuﬂ ..... Yarineenen |
12 1730374 Washer, Shim (.005)......... .... AR 47 1100279 Key, Waodruff .................. 1
13 1730375 WasKer, Shim (.015)......... ....-AR 48 1757777 Shaft Assembly, Pinion.......... 1
14 1729531 ' Gear, Bevel Pinion 18T ......... .. 1° .49 1185764 -« Bearing, Thrust .::.............. 1
15 1729559, Spacer .. ... 1 - 50 1185774 Bearing, Needle...>............. 1.
16 1741832 Screw, Hex Hd. Cap 1/4-20 x 5/8 1 51 1787074 ' Cover, TransaxleRH. ........... A
7 1747086 Housing, Transaxle*...... e R 52 e '1100047 Screw, Hex Hd. Cap 3/8-16 x '
18 1724092 Dipstick . .... P o1 N s 0 V- B 17
19 1724090 Tube..... e R 4 R £ . 53 1185295 OifSeal .................0..0... 2
» 20 - 1733103 Pin, Dowel 5/16 ................. 2 54, ' 1747064 Cover, Transaxle L.H. .+..... a1
21 1186459 . Nut, Hex Lock 5/16-18 Grade 8 .. . 4 55 1747061 Axle,LH............ ... ....... 1
- 22 1728645 - Cover, Differential .............. 1 56 1721989 Connector...................... 2
23 - ' 1752094 Gear «.ieiieeiiieae a2 57 1721921 LCoupling ... i o
“24 1185689 ' Ring, Retaining ..... e ee.... 2. .58 ' 1186345 Flange Lock Screw 3/8-16 x’ 3/4 2
25 1185930 © Plug, Pipe ..1...... e o1 - 59 1724370 | Control ShattSeal <............. 1-
26 1110189 Pin, Dowel3/8 ...>.......:...... 6.  60- 1724376 input Shaft Seal. ..... SO B
27 . 1752085 -+ « Pinion, ......... P L2 61 . 1724377 - Grass Shield....... PRI Do
28 1185668 ° Ring, Retaining ................. 2 62 1749654 Tube Assembly, Fiiter to Valve
29 - 1756741 ~Shaft, Pinion.................... 1 . (1669L) ..... ... ... i . 1
30 1729972 - Carrier, Ditferential ............. 1 63 1705093 Shim{.028) ....oovvvneean. .. AR
31 1729260 Gear, AxIe 47T .................. 1~ NI 1728407 Sealant. . AR
. » Common Hardware - Purchase Locally (Grade 5
where app'ucable) .. . . .
%-\ .
Y - - o
G-12 -‘



{')\ -

A

WIRING DIAGRAM

v

‘Model 1669 and 1669L -

O N ee B

11.

12,
13.
14,
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.

'ENGINE MAGNETO

ENGINE ,
INTERLOCK SWITCHES

ATTACHMENT DR'IV_E LIGHT |

AMMETER
IGNITION SWITCH

-t

COLOR CODE -
| R --Red, P -Pirple -.
B -Black B/Y - Black/Yellow
W -White' ©  R/B- Red/Black
Y -Yellow " R/Y - Red/Yellow
G - Green

Bl.-Biue "

BATTERY
ATTACHMENT
DRIVE CLUTCH
SOLENOID
FUSE’ (30 AMP)
ATTACHMENT
DRIVE SWITCH .

CONNECTOR PLUG
STARTER
HEADLIGHTS
DIODE

FUEL SOLENOID
HOUR METER - ORPTIONAL

ENGINE ALTERNATOR
CRUISE SWITCH ¢
CRUISE MAGNET
CRUISE LIGHT
CRUISE BRAKE
RELAY

v

Ga.

"Eh’{GlNE

(. N
% s NS s s {
= - v q" .- Maodl My Maal, r A )
omvzo;r DRIVE oN G-ML RBL Re s . . BN
| FEAF VIEW OF .QFF N RUN/LIGHTS . RUN START 2 . , 3 .
ATTACHMENT ; POSITION NO. 1 | POSITION NO. 2 pgsmon NO. 3 [POSITION NO. 4 —OFF N RESET]
~ K_DBIVE SwiTCH . . REAR VIEW OF IGNITION SWITCH > L CRUISE SWITCH
& ° .

STSS




-

l;l . ' Fa +

" REF." PART A . QTY.  REF. PART Co e ary.
'NO.  NO. < DESCRIPTION " REQ. NO. NO. “DESCRIPTION REQ.
~ : . . T - : . .

1 e 1186229 Hex Nut 1/4-20 ................. 4 23 o 1185985 Nut, Keps Lock No. 10-24. ... .. .. 9
2 1727379 Rivet, Pop 3/16 x5/8 ............ 4 24 1734398 Lock Nut 1/2-20................. 2

3 1726435  Headlight............ i 2 25 1755802 Battery, Hold Down ............. 1

4 1806805 Piate, Retainer .................. 2 - 26 ~ 1758439 -Cable, Starter........ A 1

5 1806808  Retainer................. S 2. 27 * 1758440 Harness Main................. P

6 ©-1100241 Lock Washer 1/4 .......... e 4 28 1727169 Harness Headlight ..a,.......... ‘1
771186230 - Flange Nut5/16-18. ... SRR 29 1735531 Cable, Tie ..o .uiinieneeninn 11
8, ® 1100805 Hex Screw 1/4-20x3/4.......... 2 30 1749487 . Sealing Strip.................. S

9 ' 1734366 Switch, Ignition (nterlock . ......... .1 . 31 1748085 Lamp Assembly................. o
10 1729587 Snap Bushing ...i.............. 1 .32 1734356. Switch, PTO .................0.. 1
11 1752840 Battery, 12Volt ................ 1 33 1715012 . Electrical Nipple8 ............... 1
12 1752586 Hold DownRod................. 1 34 1735285 Bulb (Mgf. No. GE73)........... 2
13 o 1107381 Flat Washer 174 ..........0...... 4 35 1734472 Switch Seal.............. SODIAR
14 - 1739205 - Ammeter 20-0-20 ... 7% . ... .. ... 1 36 1756075 . - "Cable; Battery Neg. to Engine, <
15 1756074" Cable, Battery Pos ........ e 1 o . o Mount.o ool 1
16~ 1754183  Switch, Ignition ........... e 1 37. 1751328 8 Switch, Start Interfock ............ i
17 . 1753986 Key, ignition....... e o © 38 ,1749835. Flip Grommet:......... PURUD U
18 1100242 Washeér, Fiat /16 .ooieeiiennn 1 39 1748723, . . Switch, Cruise Interlock........... A
191749907 TIT U P 1 40 _ 1732374 . Switch, Cruise .o ..vvvviencane.. 1

° 20 - 1185130.  Screw, Sem 10-24 X 3/4. il gl T4 1186020  Thd. Cutting Screw 6-32 x 3/8 2°
21 1 1753539 ’Solenmd ........................ 1, - 42 1748719 Hour Meter ......... P 1
22 * 1115815 Screw, Phil. No. 10—24x5/8 ...... 77 ) Lo h g L

' L * Common Hardwate - Purchase Locally (Gra\5
. ] o where appliable)
‘; : T ’ } G 1 4 - . B
? ' L .3



